Council Chair
Mike White

Vice-Chair
Robert Carroll

Presiding Officer Pro Tempore
Stacy Crivello

Councilmembers
Alika Atay
Elle Cochran
Don S. Guzman
Riki Hokama
Kelly T. King
Yuki Lei K. Sugimura

COUNTY COUNCIL
COUNTY OF MAUI
200 S. HIGH STREET

WAILUKU, MAUI, HAWAII 96793
www.MauiCounty.us

February 9, 2017

The Honorable Mike White

Council Chair
County of Maui

Wailuku, Hawaii 96793

Dear Chair White:

SUBJECT: WASTEWATER INFRASTRUCTURE NEEDS

Director of Council Services
Sandy K. Baz

4 110

ey
uf

th€ Wd 6-8

May I request the matter relating to Wastewater Infrastructure Needs be
placed on the next Council meeting agenda.

Enclosure: ‘Options to Improve Wastewater Management in South Maui’ Report
[...]
Reclamation or Treatment Facility: an arrangement of devices, structures, equipment, processes
and controls which produce recycled water suitable for the intended reuse.

Recycled water: Treated wastewater that by design is intended or used for a beneficial purpose.
The HDOH WB has identified three classes of recycled water in its “Guidelines for the Treatment
and Use of Recycled Water:

o R-1recycled water: The highest level of recycled water that has undergone secondary
treatment, coagulation, filtration, and a high level of disinfection. It is considered
virtually pathogen free water that can be used for irrigation of food crops and used for a
variety of other purposes without restrictions.

o R-2recycled water: Recycled water that has undergone secondary treatment and that
has been disinfected. Buffer zones are required when it is used via spray irrigation.

o R-3 recycled water: Recycled water that has undergone secondary treatment but has
not been disinfected. Severe limitations are imposed when it is reused.

SAT: Soil Aquifer Treatment. SAT basins are used to dispose of treated wastewater and are
considered a better alternative to injection wells as they provide additional treatment to the
wastewater as it percolates through the soil.

SMA: Special Area Management. An SMA permit required in coastal areas.

TSS: Total Suspended Solids. TSS is the dry-weight of particles trapped by a filter. It is water
quality parameter used to assess the quality of wastewater after treatment in a wastewater
treatment plan.

UIC: Underground Injection Control

UV: Ultra Violet Disinfection. A disinfection process that uses high intensity light to disrupt the
DNA of microorganisms so that the microorganisms cannot reproduce.

WAS: Waste Activated Sludge. WAS is activated sludge that is removed from the WWRF for the
purpose of controlling the biological wastewater treatment process. WAS allows operators to
maintain the desired sludge age and food to microorganism ratio in the activated sludge
process.

WWRD: The County of Maui’s Wastewater Reclamation Division. The WWRD is a division within
the Department of Environmental Management.



Executive Summary

The disposal of treated wastewater into injection wells and untreated wastewater into cesspools has
long been suspected of causing coastal water quality degradation and of contributing to invasive macro
algae blooms and the decline of coral reefs in Maui County. This report will provide the reader with an
understanding of issues pertaining to wastewater management in the South Maui region ranging from
Maalaea to Makena. A number of options to improve wastewater management have been identified.
While all may not be economically or technically feasible, implementation of the recommended options
can contribute to reducing the pollutant load on coastal waters in this region and ultimately lead to a
healthier coastal ecosystem.

The County of Maui’s Kihei Wastewater Reclamation Facility (WWRF) treats the vast majority of
wastewater that is generated in South Maui. Approximately 2.0 million gallons per day (MGD) of un-
disinfected effluent are disposed of into injection wells at this facility. Any efforts to improve
wastewater management in South Maui should begin with operational changes at the Kihei WWRF.
Disinfecting effluent that is disposed of into the facility’s injection wells to R-1 recycled water standards
and improving nutrient removal are two actions that can be implemented and should be seriously
considered by the County of Maui’'s Wastewater Reclamation Division. Increasing the use of recycled
water should also be given strong consideration.

Other areas of South Maui generate lesser volumes of wastewater. Better wastewater management
practices in these areas can result in localized improvements in coastal water quality. The WWRFs at the
condominium complexes in Maalaea are aging and outdated. Replacing these facilities with new systems
that can remove nutrients should be given a high priority. Reuse of recycled water for landscape
irrigation will directly result in less effluent being disposed of into each condominiums’ injection wells.
Single family homes in Maui Meadows and Makena both are served by individual wastewater systems
such as cesspools and septic systems. Untreated and partially treated wastewater from these systems
leaches into groundwater and potentially enters the coastal waters. The cesspools and failing septic
systems in these areas should be upgraded to Aerobic Treatment Units (ATUs). ATUs provide secondary
treatment and greatly improve the quality of effluent that reaches the groundwater.

The Maui Nui Marine Resource Council (MNMRC) can play an active role in promoting policies and
legislation to support the recommended options identified in this report. MNMRC can also educate the
South Maui Community about ways they can contribute to healthier coastal water ecosystems through
proper wastewater management.



1. Introduction

The near shore coastal environment in certain areas of Maui County has been negatively impacted by
land based pollution sources including sediment runoff and leaching of treated and untreated
wastewater. Land based pollution is suspected of contributing to episodic macro algal blooms, coral
reef decline and impaired ocean water quality. The disposal of treated and untreated wastewater
through injection wells and cesspools has been a concern for years on Maui and recent scientific studies
have indicated that wastewater is entering the near shore coastal environment through subsurface
seeps and may be a significant source of environmental and health related issues. A study published in
the Marine Pollution Bulletin by Miller-Pierce and Rhodes in 2016 reported that the water quality in the
Kalama Park — Cove Park area of South Maui is high in pollution indicators such as turbidity, chlorophyll
a, ammonium, nitrate-nitrite, total phosphorus and total nitrogen and that this area lies directly in the
effluent plume from the County of Maui’s Kihei Wastewater Reclamation Facility’s (WWRF) wastewater
injection wells." This study led to a workshop sponsored by the Maui Nui Marine Resource Council
(MNMRC) in May, 2016 that covered the issue of wastewater’s role in coastal water quality challenges.

The Kihei WWRF treats the majority of wastewater generated in South Maui. However there are other
areas in this region that have their own wastewater treatment facilities or do not have centralized
wastewater systems. In Maalaea, there are ten condominiums and commercial properties within the
Maalaea Harbor Maul each with their own treatment plants and injection wells. The Maui Meadows
subdivision consisting of several hundred homes is a non-sewered area meaning that each home sends
its wastewater to their own respective individual wastewater system (IWS) such as a cesspool or septic
system. Finally in the Makena area, there is a small wastewater facility that serves the former Makena
Beach and Golf Resort while individual residences in the area each have their own IWS. The Hawaii
Department of Health’s Wastewater Branch (HDOH WWB) is the agency that regulates wastewater
systems through Title 11, Chapter 62 of the Hawaii Administrative Rules (HAR). The HDOH WWB has
been granted authority by the Environmental Protection Agency (EPA) to enforce the conditions set
forth in the Federal Clean Water Act

The purpose of this report is to provide options and recommendations for improving the treatment and
management of wastewater in the South Maui area ranging from Maalaea to Makena.

2. Wastewater Systems and Options for Improvement

2.1 The County of Maui’s Kihei Wastewater Reclamation Facility

The Kihei WWRF is a centralized wastewater system that treats the vast majority of the wastewater that
is generated in South Maui. Its service area ranges from Sugar Beach to Wailea (see Figure 1.). The
facility is located at 100 feet mean sea level just mauka of the Piilani Highway and in the vicinity of the
Maui Nui Golf Club. The Kihei WWRF is designed to treat 8.0 million gallons per day (MGD) and currently
receives a daily flow of approximately 4.0 MGD. On an annual average, about one-half or approximately
2.0 MGD of the facility’s effluent is treated to R-1 recycled quality and reused for primarily irrigation
purposes at commercial properties in the South Maui area. R-1 water is the highest level of recycled
water classified by the HDOH WWB. It is virtually pathogen free recycled water that can be used for a



number of purposes without restrictions. Effluent that is not reused is sent to injection wells without
being disinfected for ultimate disposal.

IS AV N 7,

Maalaea Bay

Kihei WWRF
Collection System

Kihei Wastewater
Reclamation Facility §

LEGEND
s Manholes 2005

/\/ Gravity Sewer

.+ Force main
[ WWRFs

a Maui Pump Stations Wailea

1 0 1 2 3 4 5 Miles

Figure 1: Kihei WWREF Service Area

The Hawaii Department of Health’s Safe Drinking Water Branch (HDOH SDWB), the body that regulates
injection wells through the Underground Injection Control (UIC) program, does not require disinfection
for effluent that is disposed of through injection wells. Thus, the effluent that is injected at the Kihei
WWREF is considered to be R-3 recycled water which means that it has received secondary treatment but
has not been disinfected.

The Kihei WWREF utilizes the Conventional Activated Sludge (CAS) process to accomplish secondary
treatment. Secondary treatment involves biological oxidation of the wastewater where suspended and
dissolved solids are converted by bacteria into settleable solids that can be removed from the
wastewater. This process results in a very clear and stable effluent. Nitrication occurs during secondary
treatment where ammonium present in the incoming wastewater (influent) is converted by nitrifying
bacteria first to nitrite (NO,) and then to nitrate (NOs). Biological Nutrient Removal (BNR) has also been
in place at the facility for approximately 20 years. BNR was installed to address the concern that nutrient
rich effluent that is injected may be contributing nutrients to the coastal waters and causing macro algal
blooms. BNR is accomplished through the use of anoxic zones (very low oxygen) to promote

6



denitrification of previously nitrified wastewater. The anoxic zones at the Kihei WWRF are located in
Flexible Aeration Basins (see Figures 2 & 3). Nitrate (NO3) which is formed from ammonium (NHg4) in the
Conventional Aeration Basins (CAB) is broken down by heterotrophic bacteria. Since free dissolved
oxygen is unavailable, the heterotrophs break down the nitrate to gain access to the oxygen thus
releasing nitrogen to the atmosphere. This process allows the Kihei WWRF to reduce total nitrogen from
approximately 40 - 50 mg/L in the influent to between 8 and 12 mg/L in the final effluent. Carbon
availability is a limiting factor for BNR. Once carbon is used up during the carbonaceous biochemical
oxygen demand (CBOD) removal segment of secondary wastewater treatment, denitrification essentially

stops.

County of Maui

Process Flow Diagram

INFLUENT

Kihei Wastewater Reclamation Facility

///

.00. ‘.'.o.

WASTE ACTIVATED SLUDGE

RETURN ACTIVATED SLUDGE

—JpBIOSOLIDS otk
| RECYCLED <o

WATER

Co-Composting Water Reuse

Design Flow: 8.0 MGD
Current Flow: 4.0 MGD

GRIT FLEXIBLE CONVENTIONAL " SECONDARY el
REMOVAL BN JLON AERATION CLARIFIER
SCREENING . ‘® BasiN , @
| X

v

COAGULATION

ULTRAVIOLET
DISINFECTION

Ve

Figure 2: Kihei WWREF Process Flow Diagram




The right side of this photo shows an
anoxic zone in a Flexible Aeration
Basin at the Kihei WWRF. The lack of
an adequate supply of free dissolved
oxygen promotes denitrification of
nitrate to nitrogen gas by
heterotrophic bacteria.

Jais .

Figure 3: Kihei WWREF Flexible Aeration Basin

2.11 Options to Reduce the Impact of the Kihei WWRF Injection Wells on the Environment
and Public Health

2.11A Improve the Quality of the Effluent Injected

One of the first thoughts that come to mind when considering how to reduce the use of injection wells
for effluent disposal is to simply increase the use of the recycled water that the WWRF generates. The
County of Maui’s Wastewater Reclamation Division (WWRD) has made great strides in this area over the
last 20 years. Maui is the only county in Hawaii to establish a provision in the Maui County Code that
requires commercial properties to utilize recycled water for landscape irrigation if it is available. Chapter
20.30 Use of Reclaimed Water® was established in 1996 and it has been very effective in not only
reducing the use of injection wells for effluent disposal but also in savings of vast quantities of potable
water.

The WWRD is slowly but surely expanding its distribution system in South Maui so that more recycled
water can be used. However, there are limitations to water reuse potential that must be considered.
First of all, the volume of recycled water utilized by end users is dependent on seasonal climatic
conditions. Irrigation demands are very high during the months of May through October but
dramatically decline during the cooler, wetter months of November through April. A case in point is the
Maui Nui Golf Club, the largest volumetric user of recycled water from the Kihei WWRF. During the
warmer summer months, their daily irrigation demand is close to 1.0 MGD. However, during the winter
months, their daily irrigation demand drops as low as 0.3 MGD. This seasonal variation in irrigation
requirements results in far more effluent being disposed of into the Kihei WWRF’s injection wells during
the winter months than in the summer months.

Another limitation is that the cost to expand the recycled water distribution system is extremely high.
Constructing water distribution systems costs millions of dollars and since the WWRD’s main
responsibility is to collect and treat wastewater; funding for recycled water distribution system
expansions is not its top priority.

The injection wells cannot be simply turned off. Not only are they currently used to dispose of the
effluent that is not needed for water reuse projects, they serve as the required back up disposal

8



mechanism as required by the HDOH WWB’s HAR 11-62 Regulations. Therefore, it makes sense to
improve the quality of the effluent that is disposed of into the injection wells. This can be accomplished
in two ways.

2.11A-1 Option 1: Disinfect all of the effluent that the Kihei WWRF produces to R-1 recycled water
standards using ultra violet (UV) disinfection

Currently, only the effluent that is sent to the recycled water users is disinfected with UV. The Kihei
WWREF has ample UV disinfection capacity to also disinfect the effluent that is directed to its injection
wells. A piping connection from the facility’s UV disinfection channel to the injection well system is
required and would need to be constructed. The WWRD will also need to budget accordingly as
disinfecting all of the Kihei WWRF's effluent will result in additional costs due to the required additional
electricity, UV equipment parts and labor. Disinfecting the effluent that is injected will address the
concern that the Kihei WWRF’s injection wells are contaminating the ground water and ultimately the
near shore coastal waters with pathogenic organisms.

2.11A-2 Option 2: Improve the nutrient removal capability at the Kihei WWRF

As stated previously, the Kihei WWRF is already utilizing BNR to reduce nutrients (primarily nitrogen) in
its effluent. Total nitrogen is reduced to between 8 and 12 mg/L. Reducing the nutrient level in the Kihei
WWREF effluent will address the concern that injection wells are contributing nutrients that leach into
the coastal waters via groundwater seeps. It will also address the concern that the recycled water that is
used for landscape irrigation at locations near the coastline is leaching past vegetation root zones and
contributing nutrients to coastal waters. There are two methods than could be considered to improve